XG 1350




Ref # Part No. |Description Qty. Ref # Part No. [Description Qty. Ref # Part No. |Description Qty. Ref # Part No. |Description Qty.
1 09010101 |144FB Engine 1 39 09020102 ([Outlet hose of fuel tank 1 77 03050323 |M4.8X16 self-tapping screw 1 116 03030228 |M6 spring cushion 2
2 60023 Stator for 120V 1 40 03080202 |7mm stainless steel fastener 1 78 09020116 |Fuel valve 1 117 03050361 |M6x25 Hex flange screw 2

60025 Stator for 230V 1 41 09070212 [Protecting coil 2 79 03050339 |M5X12 crosshead screw 1 118 03030124 |M6 gasket(black) 2
3 03050210 |M5x25 Hex flange bolt 1 42 04170101 ([Rubber gasket for fuel tank 1 80 09071015 |Fuel valve switch 1 119 03030228 |M6 spring cushion 2
4 61010 Flywheel assembly 1 43 71002 Inverter for 120V 1 81 03030141 |M4 gasket (stainless) 1 120 03050361 |M6x25 Hex flange screw 2
5 03060204 |M10x1.25 Hex flange nut 1 71001 Inverter for 230V 1 82 03050128 |M4X16 crosshead screw(stainless) 1 121 03050114  |Nut 4
6 09071008 |Fan for flywheel 1 44 03050221 [M6x12 Hex flange bolt 4 83 09040222 |Backplate for recoil starter 1 122 09040124  |Right case 1
7 76073 Clutch pedal 1 45 09040105 |Foot 4 84 03080204 |10mm stainless steel fastener 1 123 03060120 |M5 Hex flange nut 4
8 03050221 |M6x12 Hex flange bolt 1 46 03060133 [M6 Hex flange nut 4 85 09020106 |Snorkel (short) 1 124 68153 Top maintanence cover 1
9 09010128 |Clutch 1 47 03050207 [M5x12 Hex flange bolt 2 86 03080213 |11mm stainless steel fastener 1 125 03050339 |M5X12 crosshead screw 1
10 03030138 | M8 gasket(stainless) 1 48 03060102 [M6 Hex flange nut 4 87 09020131 |Air vent connector 1 126 03050114  |Nut 1
11 03050222 |M6x16 Hex flange bolt 1 49 03050207 [M5x12 Hex flange bolt 1 88 08070102 |Paper gasket of carburetor(small) 1 127 03050320 |ST4X16 self-tapping screw 6
12 09071006 |Fan cover 1 50 901027 |Voltage regulator 1 89 09020120 |Throttle adjuster 1 128 09071009 |Control panel box 1
13 03050209 |M5x16 Hex flange bolt 4 51 03050209 [M5x16 Hex flange bolt 1 90 09071005 |Step motor support 1 129 09070409 |Throttle cable 1
14 09020127 |lIgnition coil 1 52 09010108 ([Regulator support 1 91 03050350 |M4X12 crosshead screw(group) 2 130 Control panel 1
15 03050324 |M4.8X30 self-tapping screw 2 53 03060207 [M5 Hex flange nut 2 92 03050350 |M4X12 crosshead screw(group) 1 131 03050386 |ST4X12 self-tapping screw 4
16 09010159 |Recoil starter 1 54 09071017 [Chassis 1 93 09010322 |Damper support 2 1 132 03020127 |Grounding lug 1
17 03030221 |M6x12 Hex flange bolt 3 55 03060114 [Nut 8 94 09020122 |Damper support 1 1 133 03050201 |M5x16 Hex flange bolt 1
18 09080019 |Sponge sheath for ignition coil 1 56 09040121 |Absorber 4 95 03050347 |M3X8 crosshead screw(group) 2 134 03050321 |ST4.2X13 self-tapping screw 1
19 03050339 |M5X12 crosshead screw 1 57 03050222 [M6x16 Hex flange bolt 3 96 09020117 |Step motor 1 135 03050321 |ST4.2X13 self-tapping screw 1
20 09040222 |Baffle for recoil starter 1 58 09040138 |Engine chassis 1 97 0305018 [M3X8 crosshead screw 2 136 09071004  |Right fan cover 1
21 03080212 |9mm stainless steel fastener 1 59 03060133 [M6 Hex flange nut 4 98 09010299 |Adjuster spring 1 137 03080213 |Open snap ring 1
22 09020103 |Snorkel of vacuum pump 1 60 03050207 [M5x12 Hex flange bolt 2 99 03050803 |M3X6 crosshead screw(stainless) 1 138 09010125  |Muffler 1
23 03080203 |8mm stainless steel fastener 1 61 62008 Sensor 1 100 03060119 |M3 Hex flange nut 1 139 09071018 |Air outlet cover 1
24 03080203 |8mm stainless steel fastener 1 62 03080204 [10mm stainless steel fastener 1 101 09020124 |Damper movable support 1 140 03050339 |M5X12 crosshead screw 4
25 09020103 |Outlet hose of vacuum pump 1 63 09020106 ([Snorkel(short) 1 102 03070111 |Open snap ring 1 141 09071001 |Fan cover 1
26 03080203 |8mm stainless steel fastener 1 64 03080213 [11mm stainless steel fastener 1 103 03080212 |9mm stainless steel fastener 1 142 03050209 |M5x16 Hex flange bolt 4
27 03050221 |M6x12 Hex flange bolt 1 65 09020131 |Air vent connector 1 104 Snorkel of air filter 1 143 76121 Exhaust fan 1
28 09020235 |Vacuum pump 1 66 09020114 ([Bakelite pat 1 105 03080204 |10mm stainless steel fastener 1 144 03060205 |M10x1 Hex flange nut 1
29 03080203 |8mm stainless steel fastener 1 67 08070101 ([Paper gasket of carburetor(Big) 1 106 03060207 |M5 Hex flange nut 1 145 09071002 |Fan shell 1
30 09020105 |Inlet hose of vacuum pump 1 68 09020112 |Carburetor 1 107 09071010 |Air filter cover 1 146 03050379 |SF3.5X12 self-tapping screw(stainleq 1
31 03080202 |7mm stainless steel fastener 1 69 03080203 [8mm stainless steel fastener 1 108 03050319 |M4X12 self-tapping screw(black) 1 147 03050201 |M5x16 Hex flange bolt 1
32 03050221 |M6x12 Hex flange bolt 1 70 09020140 ([Inlet hose of carburetor 1 109 09040123 |Left case 1 148 09071013 |Left fan cover 1
33 902012 |[Igniter 1 71 03080203 [8mm stainless steel fastener 1 110 03050717 |M5X20 crosshead screw(group) 4 149 03030102 |M4 gasket (stainless) 2
34 09040261 |Fuel cap 1 72 09010372 |Fuel filter 1 111 68135 Side maintanence cover 1 150 03050320 |ST4X16 self-tapping screw 2
35 09010376 |Fuel filter net 1 73 03050617 |Stud 2 112 03050907 |M6X16 crosshead screw 1 150 03050320 |ST4X16 self-tapping screw 2
36 09040120 |[Sheath of fuel tank 1 74 09071011 |Air filter 1 113 08070104 |Gasket of muffler 2
37 09040130 |Fuel tank 1 75 09010120 |Sponge of air filter 1 114 09010140 |exhaust manifold 1
38 03080212 |9mm stainless steel fastener 1 76 09070152 |Nut 1 115 03030124 | M6 gasket(black) 2




	XG1350
	XG1350 Part Numbers

